\"LORELL

VLDA Large Double articulated Mount
LLR39031

INSTRUCTION MANUAL

[
———XXx—X X X ) 9779ﬁﬁ
(&
&
0
0

@
(&
(&)
—— I —— X — K — K — K B A XXX

Designed for 37"- 61" flat panel TV
Maximum weight capacity: 68.1kg (150Ibs)
VESA compliance: 200x200mm through 600x400mm,
Integrated cable management

LLR39031_ManualENG.indd 1 3/17/16 2:16 PM



WARNING!: Severe personal injury and property damage can result from improper installation or assembly. Read
the following warning before starting assembly:

If you do not understand the instructions or have any concerns or questions, please contact a qualified installer.
Do not assemble or install if the product or hardware is damaged or missing; if you require replacement parts,
please contact your local distributor.

This product has been designed for use on a wall constructed of wood studs (minimum 2" x 4" with spacing
16"-18") or masonry (solid concrete).

For safe installation, the wall you are mounting to must support minimum 3 times the weight of the total load
(Mount, TV and all Accessories).

Do not use this product except for intended use.

This product contain moving parts, please use with caution. Keep small children away during installation.

The manufacturer is not responsible for any deficiencies in the wall construction, or incidental or consequential
damages arising thereof.

The manufacturer disclaims any liability for the modifications, improper installation, or installation in excess of
the specified load rating. The manufacturer will not be liable for any damages arising out of the improper use
or inability to use the product.

PRODUCT SPECIFICATIONS:

A
d >H Technical Parameters
A.26". . ... 659.2mm
B.36"...... 90.7mm
C.24"....... 610mm
c D.7.87" ..... 200mm
= ! E.15.9" ..... 405mm
— g F. 787" ..... 200mm
ﬂ oo | | [ G.$6° ......... +6°
wo | R H. +5°-15° . . . +5%-15°
@ © . 0
i ~_7 |
G
PARTS LIST:
A-  @m (M4x12)-4pcs |- (216xD8.4x1.6)-6pcs
B- Qmm (M4x30)-4pcs J- (@25x28x10)-4pcs
C- ©m (M6x12)-8pcs K- &~ -4pcs
D- @mm (M6x30)-4pcs L. 1 (dmm)-ipcs
E- @©m (M8x16)-4pcs M- QO (7x80)-6pcs
F- om (M8x15)-4pcs N- CIEMD (@10x@8x50)-6pcs
G- @mm (M8x30)-4pcs
H- = (312xJ6.0x1.2)-8pcs

LLR39031_ManualENG.indd 2

3/17/16 2:16 PM



STEP 1A

If mounting on wood stud 2"x4"

5mm
6mm (1/4")
Hole '
Lag Bolt

P8mm

Wood Stud

Using the wall bracket as an install template, mark and drill 6 wall bracket mounting screw holes. Using a 3/16" drill bit,
drill 1" deep holes into the wood stud centers. Attach wall bracket using hex screws (part M) and washer (part I). A ratchet
wrench & socket set are recommended to tighten the screws quickly and securely.

STEP 1B WARNING!

If mounting on masonry/solid concrete.

10mm (3/8")
Hole

CORRECT(y/) INCORRECT( %)

Wall Anchor

Plaster/Drywall Concrete

90mm
=y
d®14mm

For concrete walls, use same procedure as step 1a but insert wall plugs (part N) in holes before installing screws.
A masonry bit and hammer drill are recommended when drilling in concrete walls.

LLR39031_ManualENG.indd 3 3/17/16 2:16 PM



STEP 2

Measure mounting hole spacing on your TV. Match this spacing by sliding vertical arms along flat panel interface. Attach
vertical arms with screws provided on flat panel interface (most TVs use one of the standard VESA hole spacing patterns
shown in this diagram). If the vertical interface hole spacing is not sufficient for your TV, you may use the extension
adaptors as shown, ensuring that the nuts are firmly tightened.

200mm
VESA COMPLIANCE: py
E
£
S
& °
VESA 200x200mm
. 400mm . . 300mm |
] H g H
[e] (e} o [e]
o] o o [e]
[¢] o [o] e
0 o o 0 0 o o 0
8 @ o g g © © S
0 0 £ 0 0 £
£ £
a nen |
oL_1. @ @ ] 1 oL1. © ® ] ¢
o] o] 0 o]
0 0 0 0
0] 0] 0] 0]
VESA 400x200mm VESA 300x300mm
. 400mm . . 600mm |
] B i o
o o o [
o] [e] o (o]
o [ o o
) — T e ; ; qu
8 @ o g : @ o 8
0 0 £ 0 0
0 0 I 0| £
0 e © 0 N 0 e o | <
U o o U U o [o] U
0 0 Clo - - o]
0 - - 0 0 0
0] 0] 0] 0]
VESA 400x400mm VESA 600x400mm

LLR39031_ManualENG.indd 4 3/17/16 2:16 PM



STEP 3

STEP 4

® 8mm metal washers

$ 8mm metal washers

LLR39031_ManualENG.indd 5 3/17/16 2:16 PM



STEP 5

U-Cap cable management

Cable >
g S
@ @ ° : % =
: e — |
® | So
® ® “
. 0
!
|
[
STEP 6
Step 6 - Adjusting the flat panel @

The VLDA provides a wide range of adjustment possibilities to
suit your environment.

Roll Control - Horizontal levelling of the flat panel display.
Grasp the edge of the panel and roll it up or down into a
level position.

Loosen the screws as shown in to allow roll control
adjustment. Tighten screws by hand when finished.

Tilt Adjustment - Raising or lowering the screen to improve
viewing angle. First release completely the tilt knob as shown.
Next, grasp the upper and lower edges of the panel,

and then turn it to the desired tilt angle.

To lock the tilt angle,
tighten the tilt knob securely.

NOTE: For heavier panels, never
fully release the tilt knob without
fully supporting the panel. The

tilt lever includes a ratchet
function, so that it can be lifted
and repositioned for the next turn.
To operate the ratchet, pull the
lever straight out, rotate it to an
unobstructed position, release
the lever, and then turn it in the
desired direction. Repeat as
necessary until the tilt tension is
set properly.

LLR39031_ManualENG.indd 6 3/17/16 2:16 PM



\"LORELL

Monture moyenne avec branche
a double articulation VLDA

LLR39031

MANUEL D’INSTRUCTIONS

/-

@ @ .té

[ —— k. — kXX eeeoeﬁ

@
(&
(&)
—— I —— X — K — K — K B A XXX

Congue pour les téléviseurs a écran plat de 37"- 61"
Capacité maximale de poids: 68.1 kg (150 Ib)
Conformité VESA: de 200x200 mm a 600x400 mm
Gestion du cablage intégré

LLR39031_ManualFRE.indd 1 3/17/16 2:21 PM



AVERTISSEMENT!: Des blessures personnelles sérieuses et des dommages a la propriété peuvent résulter

d’'une installation ou d’'un assemblage incorrect. Lire les avertissements suivants avant de commencer.

» Sivous ne comprenez pas les instructions ou si vous avez toute responsabilité ou questions, veuillez contacter
un installateur qualifié.

* Ne pas assembler ou installer si le produit ou le matériel est endommagée ou manquante, si vous avez besoin
de piéces de remplacement, veuillez contacter votre distributeur local.

* Le produit a été congu pour une utilisation sur un mur vertical construit de montants de bois (2” x 4” minimum
avec séparation 16"-18") ou de magonnerie (béton solide).

» Pour une installation sécuritaire, le mur pour la monture doit supporter un minimum de 3 fois le poids de la
charge totale (la monture, la télévision et tous les accessoires).

* Ne pas utiliser ce produit sauf selon I'utilisation projetée.

» Ce produit contient des pieéces mobiles, veuillez utiliser avec précaution.

* Le manufacturier ne soutient aucune responsabilité pour un mur vertical, ou des dommages incidents ou
conséquents survenant de cela.

» Le manufacturier désavoue toute responsabilité pour des modifications, installation incorrecte, ou installation
au-dessus de I'échelle de poids spécifiée. Le manufacturier n'est pas responsable pour tous dommages
survenant de l'usage de, ou obligations de I'utilisation, du produit.

SPECIFICATIONS DU PRODUIT: A
d >H Paraméters techniques
A.26". ... ... 659.2mm
B.36"....... 90.7mm
C.24"........ 610mm
c D.787" ...... 200mm
= ! E. 159" ...... 405mm
— g F. 787" ...... 200mm
ﬂ oo | | [ G.46° .......... +6°
wo | R H. +5°15° . . . . +5°-15°
@ © . 0
i ~_7 |
G
PARTS LIST:
A-  @m (M4x12)-4pcs |- (216xD8.4x1.6)-6pcs
B- Qmm (M4x30)-4pcs J- (@25x28x10)-4pcs
C- ©m (M6x12)-8pcs K- &~ -4pcs
D- @mm (M6x30)-4pcs L. 1 (dmm)-ipcs
E- @©m (M8x16)-4pcs M- QO (7x80)-6pcs
F- om (M8x15)-4pcs N- CIEMD (@10x@8x50)-6pcs
G- @mm (M8x30)-4pcs
H- = (312xJ6.0x1.2)-8pcs

LLR39031_ManualFRE.indd 2 3/17/16 2:21 PM



ETAPE 1A

Si la monture sur des montants de bois 2”’x4”

5Smm
6mm (1/4") !
Trou 1+ i
Vis de latence :

Montant en bois

P8mm

-
=

. TIRET

En utilisant le support mural comme un modéle, marque l'installation et de montage de forage 6 support mural trous de
vis. En utilisant une méche de perceuse 3/16” et d’'une profondeur de 1” faire des trous dans les centres des poutres de
bois. Attacher le support mural en utilisant les vis hex (pieces M) et la rondelle (pieéce I). Une clé a cliquet et un ensemble
de douilles sont recommandées pour resserrer les vis rapidement et sécuritairement.

ETAPE 1B AVERTISSEMENT!

Si la monture est sur de la magonnerie (béton solide)

1omm (378" CORRECT(y/) INCORRECT( &)

Trou

Ancrage mural
Vis de latence 9 /

8*70mm ///

Mur sec
de platre

90mm
=y
d®14mm

Pour les murs en béton, utiliser la méme procédure que I'étape 1a mais insérer les prises murales (piéces N) dans les
trous avant l'installation des vis. Une méche a macgonnerie et une perceuse a percussion, sont recommandés lorsque

vous percez dans des murs de béton.

LLR39031_ManualFRE.indd 3 3/17/16 2:21 PM



ETAPE 2

Mesurer I'espace de fixation du trou sur votre TV. Mettre en relation cet espace en glissant les bras verticaux le long du
panneau de l'interface plat. Attacher les bras verticaux avec les vis fournies sur le panneau de l'interface plat. (la plupart
des TVs utilisent un des patrons aux normes pour les trous montré dans ce diagramme). Si I'espacement des trous pour
I'interface verticale est insuffisante pour votre téléviseur, vous pouvez utiliser I'adaptateur de prolongation comme dans
I'image, en vous assurant que les écrous sont bien resserrés.

200mm
CONFORMITE VESA: py
i
1S
g
S &
VESA 200x200mm
. 400mm . . 300mm |
] 5 ] 4
[e] (e} o [e]
o] o o [e]
[¢] o [o] e
0 o o 0 0 o o 0
g @ © g ; ®© © g
0 0 £ 0 0 £
£ S
| L |
I ., @ @ | ) oLl @ @ | 1
o] o] 0 o]
0 0 0 0
0) 0) 0] 0]
VESA 400x200mm VESA 300x300mm
. 400mm . . 600mm |
] 5 g :
o o o [
o] [e] o (o]
o [ o o
0 . . 0 Cpe o o o
g @ © 8 : @ © ;
0 0 £ 0 0
0 0 0 0| E
0 e © 0 N 0 e o | <
U o o U U o [o] U
0 0 Clo - - o]
0 - - 0 0 0
0] 0] 0] 0]
VESA 400x400mm VESA 600x400mm

LLR39031_ManualFRE.indd 4 3/17/16 2:21 PM



ETAPE 3

Rail adaptateur

Support de I'adaptateur
Plaque coulissante

M6*12mm Vis

® 6mm Rondelles
métalliques

ETAPE 4

® 8mm Rondelles metalliques

M8*15mm Vis

$ 8mm Rondelles metalliques

LLR39031_ManualFRE.indd 5 3/17/16 2:21 PM



ETAPE 5

Gestion des cables

Cable =
0 o DA S
© X o S
. e — |
® | So
. ® 0
, 0
!
0
|
[
ETAPE 6
Etape 6 - Ajustement de I'écran plat @
Le support VLDA peut s'ajuster d'une multitude de fagons pour
convenir a votre environnement.
Réglage du niveau: Mise a niveau horizontale de I'écran plat. ﬁ
Saisissez les bords latéraux de I'écran et faites - le pivoter vers

le haut ou vers le bas jusqu'a ce qu'il soit au niveau.

Desserrez les vis comme indiqué pour effectuer le réglage du
niveau.Serrez les vis a la main lorsque vous avez terminé.

Ajustement de l'inclinaison : Inclinaison vers le haut ou vers

le bas de I'écran pour améliorer I'angle de visualisation. Tout
d'abord, relachez complétement le bouton d'inclinaison tel que
montré. Ensuite, saisissez les bords supérieur et inférieur de
I'écran et inclinez-le selon la position désirée.

Pour verrouiller la position, serrez
fermement le bouton d'inclinaison.

REMARQUE : Pour les écrans
plus lourds, ne déverrouillez
jamais complétement le bouton
d'inclinaison sans d'abord
supporter entierement I'écran.
Le levier d'inclinaison intégre un \/
cliquet, de sorte qu'il puisse étre
soulevé et positionné de nouveau lors de

I'utilisation suivante. Pour faire fonctionner

le cliquet, tirez et redressez complétement

le levier, faites-le pivoter dans une position

libre de tout obstacle, relachez le levier

et tournez-le dans la direction désirée.

Répéter autant de fois que nécessaire

jusqu'a ce que la tension d'inclinaison soit =%
réglée adéquatement.

Relachez le bouton
d’inclinaison

Tournez ¢

LLR39031_ManualFRE.indd 6 3/17/16 2:21 PM



\"LORELL

Soporte Doble Articulado
VLDA Tamaiio Grande

LLR39031

MANUAL DE INSTRUCCIONES

/-

@ @ .té

[ —— k. — kXX eeeoeﬁ

@
(&
(&)
—— I —— X — K — K — K B A XXX

Disenado para pantallas planas de 94 cm a 154.9 cm

Capacidad de peso maxima: 68.1 kilogramos (150 Ibs)

Adaptabilidad VESA: 200x200 mm hasta 600x400 mm
Incluye canal para dirigir el cable

LLR39031_ManualSPA.indd 1 3/17/16 2:21 PM



iADVERTENCIA!: Si la instalacion o ensamblaje no se realizan apropiadamente podrian ocasionarse lesiones

severas a la persona o al area de instalacion. Lea las advertencias a continuacion antes de comenzar el

ensamblaje:

» Contacte a un instalador calificado en caso de no entender las instrucciones o de tener alguna inquietud
0 pregunta.

* No ensamble o instale el producto o accesorios si estan dafnados o incompletos; si requiere de piezas de
remplazo, por favor contacte a su distribuidor local.

» Este producto ha sido disenado para instalarse en una pared de madera con travesanos (de minimo 2" x 4"
espaciados a 16"-18") o muros (de concreto sélido).

» Para una instalacién segura, la pared que utilizara para la instalacién debe suportar al menos 3 veces el peso
total de la carga (soporte, TV y todos los accesorios).

» Ultilice este producto sélo para lo que fue disefado.

» Este producto contiene piezas con movimiento, uselas con precaucién. Mantenga a los nifios pequenos
alejados durante la instalacion.

+ El fabricante no es responsable por imperfecciones en la construccion de la pared, o por dafnos incidentales o
consecuentes derivados de los mismos.

» El fabricante rechaza cualquier responsabilidad por modificaciones, instalacion incorrecta, o instalacion que
exceda la capacidad de carga especificada. El fabricante no sera responsable por dafios o dificultades
derivados del uso indebido del producto.

ESPECIFICACIONES DEL PRODUCTO:

A
Parametros Técnicos
A 26" ... ... 659.2mm
ef JH B.36"....... 90.7mm
C.24". ........ 610mm
D.7.87" ...... 200mm
E.15.9" ...... 405mm
C F. 787" ...... 200mm
= d G.#6° ... ..., +6°
e——— g H. +5%-15° . ... +5°%-15°
@ © 3
wao r !
0 @ © . H
i N7 i
G
PARTS LIST:
A-  @m (M4x12)-4pcs |- (216xD8.4x1.6)-6pcs
B- Qmm (M4x30)-4pcs J- (@25x28x10)-4pcs
C- ©m (M6x12)-8pcs K- &~ -4pcs
D- @mm (M6x30)-4pcs L. 1 (dmm)-ipcs
E- @©m (M8x16)-4pcs M- QO (7x80)-6pcs
F- om (M8x15)-4pcs N- CIEMD (@10x@8x50)-6pcs

G- @mm (M8x30)-4pcs
H- = (012xJ6.0x1.2)-8pcs

LLR39031_ManualSPA.indd 2 3/17/16 2:21 PM



PASO 1A

Para instalacion en un travesano de madera de 2"x4"

5Smm o
Orificio de !
6mm (1/4") |
Tirafondo .

Estructura
de madera

P8mm

-
=

. TIRET

Usando el soporte de pared como una plantilla de instalacién, montaje y marca de taladro 6 soporte de pared orificios de
los tornillos. Con una broca de 3/16", perfore a 1" de profundidad en los centros del travesafo de madera. Fije el soporte
de pared con los tornillos hexagonales (pieza M) y la arandela (pieza ). Se recomienda utilizar una llave de carraca y un
juego de dados para ajustar los tornillos de manera rapida y segura.

PASO 1B iADVERTENCIA!
Para instalacion en un muro de concreto
ontlode CORRECT(y/) INCORRECT( &)

Taquete

Tirafondo

Yeso concreto

90mm
=y
d®14mm

Para las paredes de concreto utilice el mismo procedimiento del paso 1a pero inserte los taquetes (pieza N) en los
orificios antes de atornillar. Se recomienda tener un poco de yeso y taladro al perforar paredes de concreto.

LLR39031_ManualSPA.indd 3 3/17/16 2:21 PM



PASO 2

Mida los espacios entre orificios de su TV. Haga coincidir estos espacios deslizando los brazos verticales junto con el
panel plano de conexion. Fije los brazos verticales con los tornillos incluidos en el panel plano de conexion (la mayoria
de las televisiones utilizan patrones de separacién en los orificios estandar VESA los cuales se muestran en este

dibujo). Si el patron de separacion de los orificios verticales en el panel plano de conexién no es suficiente, puede utilizar
adaptadores de extensién tal como se muestra, asegurandose de que las tuercas estén firmemente apretadas.

ADAPTABILIDAD VESA:

200mm

&

200mm

LLR39031_ManualSPA.indd 4

VESA 200x200mm

. 400mm . . 300mm |
; ; : ;
(o] (o] o o]
[«] [e] o o]
(o] [e] o e}
0 o o 0 0 o o 0
g @ o6 g 8 @ © g
0 0 £ 0 0 £

1S 1S
| o |
I ., @ 0 0 1l @ @ ] |
0 0 0 0
0 0 0 0
0) 0 0] il

VESA 400x200mm VESA 300x300mm
| 400mm , | 600mm |
; 5 § :
o Lo} o [o]
[«] o o (o]
o (e} (o] o
0 . . 0 g . o o]
g @ o6 3 3 @ o ;
0 0 £ 0 0
0 0 0 o| £
0 e © 0 ¥ 0 e o ] <
U [e] o U U o [e] U
0 0 Clo - - o]
0 - - 0 0 0
0) 0 0] ]
VESA 400x400mm VESA 600x400mm

3/17/16 2:21 PM



PASO 3

® Arandelas de
metal de 6mm

P Arandelas de
metal de 6mm

PASO 4

@ Arandelas de
metal de 8mm

Tornillo M8*15mm

Tornillo M8*15mm

P Arandelas de metal de 8mm

LLR39031_ManualSPA.indd 5 3/17/16 2:21 PM



PASO 5

Control de cable con cubierta curva

Cable
b
@ 0|
0" X S
o
— e |
|
. ® ® 0
) |
|
0
[
|

PASO 6
Paso 6 - Ajuste de la pantalla plana

El soporte VLDA ofrece un amplio rango de posibilidades de
ajuste para adaptarse a su entorno.

Control de balanceo: Nivelacion horizontal de la pantalla plana.
Tome el borde de la pantalla y girela hacia arriba o hacia abajo
para nivelarla.

Afloje los tornillos como se muestra para ajustar el control de
balanceo. Al terminar, apriete manualmente los tornillos.

Ajuste de inclinacion: Suba o baje la pantalla para mejorar el
angulo de visién. Primero afloje por completo la perilla de in-
clinacién como se muestra. Después, tome la pantalla por los
bordes superior e inferior y girelo hasta conseguir el angulo de
inclinacion deseado.

Para asegurar el angulo de inclinacion,

apriete la perilla de inclinacién. /\ y
f :
5 B
I

NOTA: Para pantallas mas
pesadas, nunca afloje por
completo la perilla de inclinacion —
sin tener un soporte completo i

de la pantalla. La palanca de | |
inclinacion incluye una funcién de \/
trinquete para poder levantarla y

reposicionarla para la siguiente

vuelta. Para operar el trinquete,
jale la palanca hacia fuera,

Libere la perilla
de inclinacion

coléquela en una posicion

sin obstrucciones, libere la
palanca y girela a la direccién
deseada. Repita las veces que
sea necesario hasta ajustar
adecuadamente la tensién de
inclinacion.

LLR39031_ManualSPA.indd 6

Gire Apriete

3/17/16 2:21 PM



	LLR39031_ManualENG
	LLR39031_ManualFRE
	LLR39031_ManualSPA

